
Assembly Instruction of 5’ Metal Stand    
REV1.0.0



Item no. Reference Image Qty.

X1

X2

X2

X2

        

x2

Item no. Reference Image Qty.

x2

x2

x4

x4

x2

x2

x8

x8

x8

x1

x1

P0.1

Ⅱ.Accessory & Parts (1)

main platform

P0.4

P0.5 

P0.2

P0.9

PB.9

P0.6
 

P0.8

PC.0

PD.0

PB.0

PA.0

PE.0

P0.7

PF.0

PS.0

1



Item no. Reference Image Qty.Item no. Reference Image Qty.

  PQ.2 x1

  PQ.3 x2

  PQ.5 x1

  PQ.6 x2

  PQ.8  x2

  PW.0 x1

  PR.0 x1

      
     PY.0

 x2

     PI.0
 x1

     PV.0
 x2

     PU.0  x2

     PL.0  x2

Level 2 platform

2



Item no. Reference Image Qty.

X4

X5

X4

 X8

 X41

X34

X4

X24

X110

X13

 X203

Item no. Reference Image Qty.

X4

 X1  

X1

 X2 

 X1

 X1

X1

X1

X3

X8

T7
M8X20

T8
M8X40

T9
M8X45

T3
M8X65

T11
M8X90

T4
M8X100

O1
M8 

ACCESSORY ACCESSORY

T5
M8X50

T2
M8X55

O2
M8

T6
M8

V7

O3

V1

V2

V3

V4

V5

V6

PQ.7

PL.1

3



1 PA.0
1pcs

PB.0
1pcs

PC.0
1pcs

T4
16pcs

O2
16pcs

PC.0PB.0 PA.0

T4

O2

4

PB.9
8pcs

PB.9

PB.9



2

Elevate 8 cm using wooden blocks.

5



3 PD.0
2pcs

PE.0
2pcs

T6
32pcs

T2
16pcs

O2
16pcs

PE.0

PD.0

PE.0

PD.0

T2

O2

6

T6



4 PS.0
2pcs

7

PS.0

T3

P0.2
P0.1

T6
O2

PF.0

PF.0
2pcs

P0.1
2pcs

P0.2
2pcs

T3
8pcs

T6
16pcs

O2
8pcs



5

P0.2

P0.1

P0.2

P0.1

T3
8pcs

T6
16pcs

O2
8pcs

T3

T6

O2

8



6

Remove the wooden blocks.

9

Flip the iron 
frame over and 
set it upright.



7 T3
8pcs

T6
16pcs

O2
8pcs

P0.6
2pcs

P0.7
2pcs

P0.6
P0.7

P0.6
P0.7

T3
T6

O2



8 T3
8pcs

T6
32pcs

O2
8pcs

P0.8
8pcs

T6

P0.8

T3

O2

10

T6



9 T5
8pcs

T6
16pcs

O2
8pcs

P0.5
4pcs

P0.4
4pcs

P0.9

T5

T6O2

P0.5

P0.4

P0.9
8pcs

11



10 T5
8pcs

T6
48pcs

O2
24pcs

T2
16pcs

T5
T6

O2

T2

P0.4 P0.5

P0.4 P0.5

12



11 T6
1pcs

T2
1pcs

T2

O3
1pcs

T6

O3

13



12 T6
8pcs

T4
4pcs

PL.0
2pcs

O2
4pcs

PL.0

T4

T6

O214



13 T6
8pcs

T4
4pcs

O2
4pcs

PQ.8
1pcs

T4

PQ.8

T6O2

15

T6
8pcs

O2
4pcs

T4

O2

T6



14 T6
4pcs

T3
2pcs

O2
2pcs

PY.0
2pcs

PU.0
2pcs

O2

PY.0 T3

PU.0

T6



20 T6
4pcs

T2
4pcs

O2
4pcs

T2

O2

T6



21 T3
2pcs

O2
2pcs

PQ.5
2pcs

PQ.5

T3

O2



22 T6
8pcs

T7
4pcs

O1
8pcs

T9
4pcs

PQ.8
2pcs

PQ.6
1pcs

PR.0
1pcs

PQ.6
PR.0

PQ.8

T9

T7

O1

T6



23 T6
4pcs

T2
2pcs

O2
4pcs

T6

O2

T2



T6

PI.0

T11

O2

35 T11
2pcs

T6
4pcs

O2
2pcs

PI.0
1pcs



36 T6
4pcs

T11
2pcs

PV.0
2pcs

PQ.3
1pcs

O2
2pcs

T8
2pcs

O1
2pcs

PV.0

PQ.3

O1 O2

T8

T11

T6



37 T6
4pcs

T11
2pcs

PQ.2
2pcs

PQ.3
1pcs

O2
2pcs

T2
2pcs

O1
2pcs

T11

O1

T2

T6

O2



38 V7
4pcs

V7

V7

①

②



39 V3
1pcs

V1
1pcs

V2
2pcs

V4
1pcs

V3

①

②

V1

③

⑤

④

V2

V4

①②③④

⑤

V2



40 V5
1pcs

V6
1pcs

①

②

V5

V6


